

KEMA TEST REPORT


1206-18

Object	Z-core power cable
Type	Cu/MGT/XLPE/LSFOH/LSFOH
	0,6/1 (1,2) kV – 2x2,5 mm ² – Cu – XLPE
Client	Metal Cable Co., No.11, Hosseini rad Alley, Motahari Corner, Vall Asr. Ave., Tehran, Iran
Manufacturer	Metal Cable Co., NO 28, 16 th Street, Kaveh Industrial City, Saveh, Iran
Tested by	DNV GL Netherlands B.V., Arnhem, the Netherlands
Date of tests	15 February to 23 March 2018
Test specification	The tests have been carried out in accordance with IEC 60502-1:2009, subclause 17 and 18.
Summary and conclusion	The object fulfilled the requirements of the performed test.

This report applies only to the object tested. The responsibility for conformity of any object having the same type references as that tested rests with the Manufacturer.
as declared by the manufacturer

This report consists of 32 pages in total.

DNV GL Netherlands B.V.


J.P. Fonteljne
Executive Vice President
KEMA Laboratories



Laboratories

Arnhem, 15 October 2018